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MRS Y R TR &2 F23R (The following sample(s) was/were submitted and identified by/on

behalf of the applicant as) :
# 4 R @ (Sample Submitted By) : MATE BRI 2 @ (CHENG HSIN PLASTIC CO., LTD)

# % & f(Sample Description) . ZIPPER BAG (*4&a %)

Jz i p ¥ (Sample Receiving Date) . 2018/09/17

R:E P (Testing Period) ¢ 2018/09/17 TO 2018/09/25

BE 2% (Test Results) # 4R T - F (Please refer to following pages).
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P2 % (Test Results)

#l5EF% = (PART NAME)No. 1 DO EP R H S e (3 7 %29 e h]) (TRANSPARENT PLASTIC BAG WITH BLUE
PAINTED (EXCLUDING THE RED PAINTED))
il i (PASS)

g

(Limit)

P2 JBY 3!" ‘3’
B P L 5.3 iRl fgif (Result)
(Test Items) (Unit) (Method) (MDL) No. 1

4% / Cadmium (Cd) mg/kg | %% IEC 62321-5 (2013) » ™M g 48 & 2 n. d. -
LR A s kiR / With
reference to IEC 62321-5 (2013)
and performed by ICP-AES.

&> / Lead (Pb) mg/kg %% IEC 62321-5 (2013) » MR fuim & 2 n. d. -
IR sr R RL / With
reference to IEC 62321-5 (2013)
and performed by ICP-AES.

A / Mercury (Hg) mg/kg |44 IEC 62321-4 (2013) » ™ g f48 & 2 n.d. -
IR sp R R/ With
reference to IEC 62321-4 (2013)
and performed by ICP-AES.

» % 4% / Hexavalent Chromium Cr(VI) mg/kg | %% IEC 62321-7-2 (2017) » = UV-VIS 8 n. d. -
##]. / With reference to IEC
62321-7-2 (2017) and performed by
UV-VIS.

Gtk 4 g / Total Cadmium + mg/kg [&Ftéet A+ 5 e / Total - n.d. 100
Lead + Mercury + Hexavalent Chromium Cadmium + Lead + Mercury +
Cr(VD) Hexavalent Chromium Cr(VI)
(94/62/EC)

&h
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SEEE: ¥ M TEAM | | e
(Test Items) (Unit) (Method) (MDL) o1 (Limit)
% 4.8 ¥ 24 / Sum of PBBs mg/kg - n. d. -
- %7 % / Monobromobipheny]l mg/kg 5 n. d. -
= 4% / Dibromobiphenyl mg/kg 5 n. d. -
= 5% % / Tribromobiphenyl mg/kg 5 n. d. -
» 4.5 ¥ / Tetrabromobiphenyl mg/kg 5 n. d. -
7 /5.9 % / Pentabromobiphenyl mg/kg 5 n. d. -
+ %9 % / Hexabromobiphenyl mg/kg 5 n. d. -
= 4.5 ¥ / Heptabromobiphenyl mg/kg 5 n. d. -
A 8.9 % / Octabromobiphenyl mg/kg 5 n. d. -
1 %2 ¥ / Nonabromobiphenyl mg/kg |4+ [EC 62321-6 (2015) » 2 F B 5 n. d. -
- %% % / Decabromobiphenyl mg/Kg | &k/ ¥ &k rl. / With reference to 5 n. d. -
% 5.9 ¥ %4 / Sum of PBDEs mg/kg [IEC 62321-6 (2015) and performed - n. d. -
- %7 ¥ p / Monobromodiphenyl ether mg/kg |by GC/MS. 5 n. d. -
= 4% e/ Dibromodiphenyl ether mg/kg 5 n. d. -
= 595 % t / Tribromodiphenyl ether mg/kg 5 n. d. -
z 5.7 ¥ @ / Tetrabromodiphenyl ether mg/kg 5 n. d. -
I 4.5 ¥ @ / Pentabromodiphenyl ether mg/kg 5 n. d. -
- 4.9 ¥ i / Hexabromodiphenyl ether mg/kg 5 n. d. -
= 57 ¥ @ / Heptabromodiphenyl ether mg/kg 5 n. d. -
A 8.9 % e/ Octabromodiphenyl ether mg/kg 5 n. d. -
1 %% ¥ @ / Nonabromodiphenyl ether mg/kg 5 n. d. -
+ %7 ¥ / Decabromodiphenyl ether mg/kg 5 n. d. -
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NPT e
R P ¥ ERE. :;-;i:l (Re;j] o| me
(Test Items) (Unit) (Method) (MDL) o1 (Limit)

MF- v - (2-v s A)Ay / DEHP mg/kg 50 n. d. -
(Di- (2-ethylhexyl) phthalate) (CAS
No. : 117-81-7)
BE- 9@ ¥° 5 / BBP (Butyl Benzyl | mg/kg | ° LEC 62321-8 (2017)» 1t 4n k47 T, n.d. -
phthalate) (CAS No.: 85-68-7) &/ F &P / With refe1.”ence to
— - - - IEC 62321-8 (2017). Analysis was
AF- v Ei- 7 Ay / DBP (Dibutyl mg/kg performed by GC/MS 50 n. d. -
phthalate) (CAS No.: 84-74-2) )
AMF-vpi- 27 Ay / DIBP (Di-isobutyl [ mg/kg 50 n. d. -
phthalate) (CAS No.: 84-69-5)
#% / Halogen
#% (4 ) / Halogen-Fluorine (F) mg/kg 50 n.d. -
(CAS No. : 14762-94-8)
#% (&) / Halogen-Chlorine (Cl) mg/kg | %4 BS EN 14582 (2016) » r2 a4+ & 47 50 n. d. -
(CAS No. : 22537-15-1) &~ +7. / With reference to BS EN
#% (/%) / Halogen-Bromine (Br) mg/kg 14582 (2016). Analysis was 50 n.d. -
(CAS No. : 10097-32-2) performed by IC.
#% () / Halogen-lodine (1) (CAS mg/kg 50 n.d. -
No. : 14362-44-8)
> & 3%mpt / Perfluorooctane mg/kg [%+% US EPA 3550C (2007) » rei4p & 10 n. d. -
sulfonates (PFOS-Acid, Metal Salt, 17 &/ F ¥ k&R, / With reference
Amide) to US EPA 3550C (2007). Analysis

was performed by LC/MS.
>4 ¥ ps / PFOA (CAS No.: 335-67-1) mg/kg [%% US EPA 3550C (2007) » rei4p & 10 n. d. -

17 R/ F ¥ R Rl / With reference

to US EPA 3550C (2007). Analysis

was performed by LC/MS.
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# 3z (Note) :
1. mg/kg = ppm; 0. 1wt% = 1000ppm
2. n.d. = Not Detected (A% )
3. MDL = Method Detection Limit (= ;% i jpli& 2 &
4. "-" = Not Regulated (& & iE

PFOS %% % it (Reference Information) : #% A {£5 ﬁ#ﬁ 4»#" POPs - (EU) 757/2010
PFOS«E&E‘. L_#*' Fa®w e 242380, 001%(10ppm) » Fe s g FRE Y 2 FAzE 0. 1%(1000ppm) 0 A S R R
e 2 FAg i lug/m*
(Outlawing PFOS as substances or preparations in concentrations above 0.001% (10ppm), in semi-finished
products or articles or parts at a level above 0.1%(1000ppm), in textiles or other coated materials above

lug/m2.)
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¥ & K42 B / Analytical flow chart of Heavy Metal

PR T P ERIZ o R R 2R (2 AR )
These samples were dissolved totally by pre-conditioning method according to below flow chart. ( Cré* test method excluded )

B Pz 4 B . M2/ Technician : Rita Chen
BRI f F 4 1 5kFc® [ Supervisor: Troy Chang

T4 - 4 & $ 5 / Cutting ~ Preparation

v

B4k 5 € £ / Sample Measurement

* % 4& Cr(VI)

v v

4 Pb/4% Cd/& Hg
v

BRI R R 3
Acid digestion with microwave / hotplate # & Jf [ Non-metal &% | Metal
+ ABS/PC/PVC # % 41§ /Others +
634 | Filtration v ¥ ik 572~ | Bolling
water extraction
| 23 kil 4 150~160°C 7
v v Dissolving by i i* / Digesting
ltrasonication at 150~160° ARt B R &
7% % | Solution 7 7% | Residue . +I : + ¢ " 4:22&@5:}1‘:;#
v - digestate through
—— #60°C if it T A Bk k| filter
1) & ki [ Alkali fusion Rk Separating to get
2) ®p:3 2/ HCl to dissolve Digesting at 60°C agueous phase v
by ultrasonication -
de g d AAES |
| Add diphenyl-
A\ v + carbazide for color
S48 & TR RS Sk [ ICP-AES : development
B TR SR # # pH/ pH adjustment *

+ 2 UV-VIS » & gk
fer g ¢ F B¢ [ Add diphenyl- 5% i e 540 nm
carbazide for color development s fz B [ Measure

+ the absorbance at

540 nm by UV-VIS
1 UV-VIS » £ Bk 5% % & 540 nm
i 4z & [ Measure the absorbance
at 540 nm by UV-VIS
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5L E/ 5 48 F A 49542 B / Analytical flow chart - PBB/PBDE

B plEA R e F [ Technician: Yaling Tu
B R34 k@ [ Supervisor: Troy Chang
#* =% B3¢ 42 A | First testing process ——

E#EHkAA [ Optional screen process sassmum:
FEAZR [ Confirmation process — « — «p

| Sample / & & |
v
| Sample pretreatment / % & i J2 |

llllllllllllllllllllllllllllllllllllllllll'l
v

Sample extraction 4k & 3 B/
Soxhlet method % ;% 552

1
v

Screen analysis / #» & 4 47

Concentrate/Dilute Extracted solution
Feik kR
T

v

| Filter | % 5~ 67 |

1
v

| GCIMS /| § 4p & 15 1 3# % |
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v ¥R 4 {77428 / Analytical flow chart - Phthalate

B @4 R st [ Technician: Yaling Tu
B R 4 ¢ Eg® [ Supervisor : Troy Chang

[pl3 ;& /[Test method: IEC 62321-8]

N L A - |
Sample pretreatment/separation

!

#o! THRE = & vk i3 255 /
Sample dissolved/extracted by THF

'

T |
Dilute Extracted solution

!

FAR T R A4
Analysis was performed by GC/MS
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#1% £ 4775428 / Analytical flow chart - Halogen

B : m 2% /Technician: Rita Chen
BIFE F 4 ¢ %@ [ Supervisor: Troy Chang

& RIS A
Sample pretreatment/separation

v

Pt AR RO R
Weighting and putting sample in cell

v

e L [v3 T
Oxygen Bomb Combustion / Absorption

v

81 AR
Dilution to fixed volume

A K AR
Analysis was performed by IC
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NO.

IR/2EFI ARS8 /Analytical flow chart - PEOA/PFOS

5.8 (No. ) : CE/2018/92707 p 2 (Date) : 2018/09/25

B @ 2% % [ Technician: Yaling Tu

7 ?

. § 4 5k | Supervisor: Troy Chang

# & &JZ | Sample pretreatment

v

REAEFDZED |
Sample extraction by Ultrasonic extraction
(%% = i+ Reference method: US EPA 3550C)

v

Tk |
Concentrate/Dilute Extracted solution

v

U AR R AT R AT R B
Analysis was performed by LC/MS

v

#¥5 / Data
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p 2 (Date) : 2018/09/25

11 of 11

¥ REYP 4o REHRT 0 REAFERERPIZ &/, X
(The tested sample / part is marked by an arrow if it’s shown on the photo.)

¥k g4 2 & (End of Report) *x

Terms-an
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